- YKPAUHA é O A O ANYEBCKUA METANNYPIUYECKWIA KOMBUHAT"

UKRAINE JOINT STOCK COMPANY "ALCHEVSK IRON & STEEL WORKS"
AIZYD
94202 r.Anyesck, yn. Wmuara, 4 94202, Ukraine , Alehevsk , Schmidt str. 4,
Ten. : (06442) 9-23-14 Tel: (06442) 9-23-14
akc: (06442) 9-43-47, 3-71-47 Fax:(06442) 9-43-47, 3-71-47
3ABOJCKOW CEPTU®GUKAT KAYECTBA Ne 69455 Hata 18.04.04 Nucr u3 nucros
MILL'S QUALITY CERTIFICATE Ne - Date Sheet 1 of 1 sheets
CBuaeTensCTBO O NPUEMOYHBIX UCTIBITAHUAX
Inspection certificate EN 10204/3.1.B:
KoHTpakT Ne 2000-207/1ncT- 3aBoackon 3akas Ne 413 -
Contract Ne 026/0109-0y-997 Manufacturer's production order Ne —
3akasuuk: Kopnopauus 'MHaycTtpuaneHelit Cotos [Jon6acca ' (UCA)
Ansa dupmsbl "dydepko CA"
Customer: Corporation " Industrial Union of Donbass " for firm" DUFERCO SA"
BaroH Ne LOT 1
RW-car Ne 65520603
HaumeHosaHue ToBapa: ropsiyekaTaHblii CTanbHO| NUCT ¢ Cranpapr:
obpesHbIMU KPOMKaMU Standard:
Description of goods: hot rolled steel plates with sheared ASTM A36/A36M
- edges ASTM A6/A6M
apka cranu 0
Grade of steel ASTM A36 nnockoctHocTb 50% ASTM AG/A6M
PRIME HOT ROLLED ALLOYED STEEL PLATES WITH BORRON CONTENT 0.0015-0.030%
CoctosiHue nocTasku: ropsiqeKaTaHbli
Delivery condition: hot-rolled
Ne Homepa Howmepa Pa3mepbl, MM Konuyectso TeopeTuueckuit
nosuu. | nnasokK napTuia , Dimensions, mm -~ - ToBapa, BEC,TH
’ TornwuHa Wupuka AnuHa © wr/mMecT Theoretical
item | CastNe | TestNe Thickness Width Length Quantity/pcs weight,tn
7 2347 306 9.53 2439 6096 7 7,784
7 2347 305 9.53 2439 6096 2 2,224
7 2347 334 9.53 2439 6096 39 43,368
7 2347 333 9.63 2439 6096 11 12,232
Total quantity (pcs): 59 Total theoretical weight (tn) : 65,608
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Beinnaeka : MapTeHoBeckuid cnocob npoussoacTea. 3asoackon ceptuchukar kavecTsa Ne 69455

Steelmaking process : open hearth furnaces. Mill's quality certificate Ne
Homep . Xvumudeckui coctae, % Chemical composition, %
nnaku C [ Mn | Si S [ PJCr[I NJCu] AL] NJ-V [Mo] Ti]As] Nb] B
Cast Ne X100 X 1000 X 100 X 1000
2347 19 90 25 26 10 9 4 5 5 8 <8 <20| 5 7 <8 | 27
PE3YNIbTATBl  UCMbITAHUA TEST RESULTS
VicnbiTaHue Ha pacTskeHWe U yaapHbit Wsrub Tensile and impact test
Pasmepbi 1=(j) OHeprunA yaapa KU
obpasua Otv6op o6pasua Tem- | Mpe- | Mpe- | OtHoc. | Cyxe- Impact energy
nepa- | gen aen ne |2=(j)lsm?) YnapHas saskocts KCU Warub
Ne D.m. of Specimen Typa yanu- Impact strength
napTuu specimen Texy- | npoy- | wenue =(%)  BonokHucras coctasnsiowan
venei- | veern | wocTw Fibrous appearance
Tonww- | wvpw- | Mecto,| Han- | Mono- | TaHui 4= L::gg::;b
Ha Ha paene | xeHue Yield | Ten- | Elon- Re-
Hue Test | point, sile | gation | duc-
tion
test thick- { width, | Loca | Direc | Posi tem- stre- ’ Bend
Ne ness, mm tion tion’ tion pera- ngth of
mm ture Reh Rm, |Lo=200| areaZ
@ c® Mpa | Mpa % % 3Havuenns Values
1 2 3 Zn
306 9.53 | 40 T +20 | 327 | 466 | 25.0
953 | 40 T +20 | 319 | 454 | 245
305 9.563 | 40 T +20 | 310 | 449 | 25.0
9.53 | 40 T +20 | 313 | 453 | 26.0
334 ; 9.53 | 40 T +20 | 321 | 476 | 23.5
: -9.63 |- 40 . T +20 | 326 | 475 | 23,5
333 9.53 | 40 T +20 | 326 | 484 | 23.0
9.53 | 40 T +20 | 316 | 481 | 24.0
. NaHo B YkpauHe, Mapka cranu, paimepb:, Ne nnasku, Ne naptun, MEXICO, 0271, YoB. 3Hak komBuHara. B
Mapkuposka: T
Marking: made in Ukraine, drade of steel, dimensions, cast Ne, test Ne, MEXICO, 0271, mark of the works, /\\f \/{74
KneiimoBka: Ne nnaskn, Mapka cTanu, Tos. akak komBunarg, 0271k kneiimo Ja/ NNz,
Hard stamp: cast No, grade of steel, mark of the works, 0271T( /g,?;‘/ oo J‘;
LiseTHan MmapkupoBka:  O4HA KDAacHas nonoca no TOPLY NUCTa /3/ Peooow f}(/
Color marking: one red strip on transversal edge of the plate. /-q;}/ LA \"(‘( N
REVIEWED RZA
25.0(. 200, uoeobcni
BV SURVEY QR |
P ’ B ' DN , K xpert's stamp
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